
Checklist Status Asthmaticus

Summary

· Status Asthmaticus 

· Hypotension after intubation; Auto-Peep

· Afib with hypotension

· Bilateral Pneumothoracies 
· SVT with pulse
· PEA if pneumothorax not fixed

Management of Status Asthmaticus: In the scenario it is a given that conservative management has failed, however, it should be reviewed by the team.

· Inhaled short-acting beta-2-adrenergic agonists; salbuterol 2.5-5mg inhalation q20mins or continuous; 4-6 inhalations from an MDI with spacer are equal to one nebulizer
· Inhaled anticholinergics: ipatropium 500(g q20mins for 3 doses or by MDI 8 inhalations q20min then prn for 3h. Not all trials show efficacy. (Consider in COPD with asthmatic component, MAO use and asthma precipitated by beta-blockers)

· Glucocorticoids: 40- 80mg/d Prednisone or equivalent  (oral as efficacious as IV unless vomiting)
· Magnesium sulphate: 2g iv over 20min

Non-standard Therapies

· Helium-oxygen: Try heliox driven salbutamol inhalation after 1h of conventional inhalation Rx

· Leukotriene receptor antagonists: zafirlukast 160mg po
Primary Survey

· Declare Emergency; Allocate rolls; Call for help 
· Airway/Breathing: 100% O2; Prepare for intubation; equipment, drugs
· Cardiac: Apply monitors; adequate vascular access; volume resuscitate
· Defibrillation: Crash Cart available
· Drugs: Consider ketamine; non-depolarizing muscle relaxants; prepare for post-intubation hypotension 
Concommitant Care

· History; from staff, chart, family. Previous intubation history 
· Physical: Vitals; Airway;  r/o pneumothorax 
· Lab data: Review data request appropriate tests eg CBC; Lytes BUN Cr; ABGs; Cxr. 
Secondary Survey

· Airway/Breathing: Ventilate with long Expiratory time; Permissive hypercapnic ventilation with plateau pressure <35 RR 6-8 
· Cardiac: Volume resuscitation
· D Differential : (Reassess and Reevaluate: Possible causes of hypotension include Auto-Peep and Pneumothorax 
· Drugs: Treat post-intubation hypotension Phenylephrine 
Afib with hypotension

· Assess Rhythm dx Afib ?new or pre-existing 
· Assess stability: Chest pain Shortness of breath, Decreased level of consciousness, Pulmonary congestion, Acute MI, Hypotension, Poor perfusion 
· Synchronized cardioversion 
· Consider Amiodarone 150 mg over 10 minutes followed by maintenance infusion or Diltazem 0.25mg/kg IV over 2 minutes ; may give 0.35 mg/kg after 15 mins; maintenance infusion 5-15mg/hr
SVT; stable

· Re-entry SVT

· Vagal Manoevres 

· Adenosine 6mg IV rapidly; may repeat 12mg

· Treat recurrences with AV blocking drugs (diltiazem or (Blockers)

SVT; unstable

· Check response

· Sedation

· Synchronized Cardioversion 
Vfib:

· Check rhythm 

· CPR 

· Shock monophasic360J or biphasic 200J 
· CPR 5 cycles; One cycle = 30 compressions then 2 breaths; 5 cycles = 2mins; Push hard and fast 100/min; ensure full chest recoil; After advanced airway is placed, no longer deliver “cycles” of CPR; Give continuous chest compressions without pauses for breaths. Give 8-10 breaths/min and check rhythm every 2 mins 

· Checl Rhythm; Shockable rhythm? 

· Continue CPR while defibrillator is charging 

· Shock 

· Resume CPR immediately after shock 

· Epinephrine 1mg Q 3-5 mins IV/IO 

· Or 

· Vasopressin 40 u x1 IV/IO 

· 5 cycles of CPR or approx 2 mins if intubated 

· Check Rhythm; shockable rhythm? 

· Continue CPR while defibrillator is charging 

· Shock 

· Resume CPR immediately after shock 

· Amiodarone 300mg IV/IO 

· Magnesium 1-2g for Toursade 
Bilateral Pneumothoraces

· Diagnosis by Cxr

· Bilateral needle decompression

· Bilateral Chest tubes
PEA

· Hypovolemia 
· Hypoxia 
· Hydrogen Ion 
· Hyper/Hyopkalemia 
· Hypothermia 
· Tablets 
· Tamponade 
· Tension Pneumothorax 
· Thrombosis Coronary 
· Thrombosis Pulmonary 
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